AW TA ProbucT TESTING

Australian Wool Testing Authority Ltd - trading as AWTA Product Testing
A.B.N 43 006 014 106
1st Floor, 191 Racecourse Road, Flemington, Victoria 3031

P.O Box 240, North Melbourne, Victoria 3051
Phone (03) 9371 2400

TEST REPORT

Client: CSR Building Products Ltd Test Number : 25-003277
Triniti 3 Issue Date : 22/08/2025
39 Delhi Road Print Date : 25/08/2025
North Ryde NSW 2113 Order Number: APO 006695
Sample Description Clients Ref : "Zeta panel with Mura 542 facing in Zen pattern"
Rigid Panel
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Client:  CSR Building Products Ltd Test Number : 25-003277
Triniti 3 Issue Date : 22/08/2025
39 Delhi Road Print Date : 25/08/2025
North Ryde NSW 2113 Order Number: APO 006695

AS/NZS ISO 8124.3-2021 Migration of Elements

Limited Value* MDL Result Pass/Fail
(mg/kg) (mg/kg) (mg/kg)

As <25 25 ND Pass

Cr <60 5 ND Pass

Ba <1000 10 ND Pass

Se <500 10 ND Pass

Sb <60 5 5.8 Pass

Cd <75 5 ND Pass

Hg <60 6 ND Pass

Pb <90 5 ND Pass

MDL = Method Detection Limit

ND = Not Detected (<MDL)

Submitted sample description referred to Annex

The Limited value is based on AS/NZS ISO 8124.3-2012 Part 3

Tested at AWTA JSIC Testing Co Ltd
Test Number:JA254652
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